
NON-BENEFICIAL 
SURFACE WATER DISCHARGE 

ELIMINATION PLAN

OCTOBER 2021

BAREFOOT BAY 
ADVANCED WASTEWATER 

TREATMENT FACILITY



This page intentionally left blank



Cover Sheet for Plan Submittal 

Facility Name ________________________________________________________________________ 

Facility ID ___________________________________________________________________________ 

Contact Person Name, Title, Phone, Email _________________________________________________ 

____________________________________________________________________________________ 

If the requirement for a plan does not apply to the facility, please mark which exemption applies 

(attach documentation demonstrating that the facility meets the exemption) 
[...]
3.5.4 TP Treatment (Removal) Efficiency . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-30

 September 28 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan iv

TABLE OF CONTENTS

4. Non-Beneficial Surface Water Discharge Elimination Plan. . . . . . . . . . . . . . . . . . . . . 4-1

4.1 The Barefoot Bay Advanced WWTF Discharge Elimination Plan . . . . . . . . . . . . . 4-1
4.2 Capacity and Efficiency of the Barefoot Bay Advanced WWTF . . . . . . . . . . . . . . 4-3
4.3 Ability of the Barefoot Bay Advanced WWTF to Meet

“Current” and “Future” Nutrient Limits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4-4

Appendices

A Barefoot Bay Advanced WWTF:  “Existing” FDEP Operations Permit

 September 28 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan v

TABLE OF CONTENTS

List of Tables

Table 3.2-1 Barefoot Bay Advanced WWTF:  Design and Current Wastewater Flows . . . 3-6
Table 3.2-2 Barefoot Bay Advanced WWTF - Influent and Effluent Design Criteria. . . . . . 3-7
Table 3.3-1 Barefoot Bay Advanced WWTF - Historical Wastewater Flows . . . . . . . . . . 3-13
Table 3.4-1 Barefoot Bay Advanced WWTF - Effluent Disposal (2016 - 2020) . . . . . . . . 3-20
Table 3.5-1 Barefoot Bay Advanced WWTF - Reclaimed Water Quality (2016 - 2020) . . 3-26

List of Figures

Figure 3.1-1 Barefoot Bay Wastewater Management System Service Area . . . . . . . . . . . . 3-2
Figure 3.2-1 Barefoot Bay Advanced WWTF  -  Aerial View . . . . . . . . . . . . . . . . . . . . . . . . 3-3
Figure 3.2-2 Barefoot Bay Advanced WWTF:  Schematic Flow Diagram . . . . . . . . . . . . . . 3-4
Figure 3.2-3 Barefoot Bay Advanced WWTF:  Facility Site Plan. . . . . . . . . . . . . . . . . . . . . 3-5
Figure 3.3-1 Barefoot Bay Advanced WWTF:  Historical Wastewater Flows (ADF) . . . . . 3-16
Figure 3.3-2 Barefoot Bay Advanced WWTF:

Historical Wastewater Flows (3-Month ADF). . . . . . . . . . . . . . . . . . . . . . 3-17
Figure 3.3-3 Barefoot Bay Advanced WWTF:  Historical Wastewater Flows (AADF) . . . . 3-18
Figure 3.4-1 Barefoot Bay Advanced WWTF: Sprayfield Public Access

Reuse System (R-001) - Historical Monthly ADF. . . . . . . . . . . . . . . . . . . 3-23
Figure 3.4-2 Barefoot Bay Advanced WWTF: Golf Course Public Access

Reuse System (R-001) -  Historical Monthly ADF . . . . . . . . . . . . . . . . . . 3-24
Figure 3.4-3 Barefoot Bay Advanced WWTF: Infiltration Impoundment Public

Access Reuse System (R-001) - Historical Monthly ADF . . . . . . . . . . . . 3-25

 September 28 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan vi

TABLE OF CONTENTS

List of Abbreviations

AADF Annual Average Daily Flow
AC Acres
ASP Activated Sludge Process
AWET Acute Whole Effluent Toxicity
ADF Average Daily Flow
BBWWTF Barefoot Bay Advanced Wastewater Treatment Facility
BCUD Brevard County Utilities Department
BFP Belt Filter Press
BMP Best Management Practices
BNR Biological Nutrient Removal
BOD Biochemical Oxygen Demand
CAR Capacity Analysis Report
CBOD5 Carbonaceous Biochemical Oxygen Demand - 5-Day
CCC Chlorine Contact Chamber
CFR Code of Federal Regulations
CIP Capital Improvements Plan
COD Chemical Oxygen Demand
DIW Deep Injection Well
DMR Discharge Monitoring Report
DO Dissolved Oxygen
EPA Environmental Protection Agency
FAC Florida Administrative Code
FDEP Florida Department of Environmental Protection
F/M Food-to-Microorganism Ratio
FSS Fixed Suspended Solids
GPCD Gallons per Capita-Day
HDT Hydraulic Detention Time
HP Horsepower
hr Hour
HRT Hydraulic Retention Time
IR Internal Recycle
lb Pounds
lb/day Pounds per day
MCRT Mean Cell Residence Time
MDF Maximum Daily Flow
mg Milligram
mg/L Milligrams per Liter
MG Million Gallons

 September 28 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan vii

TABLE OF CONTENTS

List of Abbreviations

MGD Million Gallons per Day
Min Minutes
MLSS Mixed Liquor Suspended Solids
MLVSS Mixed Liquor Volatile Suspended Solids
MOP Monitoring and Operating Protocol
NaOCl Sodium Hypochlorite
NH3-N Ammonia-Nitrogen
O&M Operations and Maintenance
ORP Oxidation Reduction Potential 
PAR Public Access Reuse
PD Positive Displacement
PHF Peak Hourly Flow
PVC Polyvinyl Chloride
RAS Return Activated Sludge
RCP Reinforced Concrete Pipe
RPM Revolutions per Minute
SCADA Supervisory Control and Data Acquisition
SLR Solids Loading Rate
SNdN Simultaneous Nitrification-Denitrification
SOR Surface Overflow Rate
SRF State Revolving Fund
SRT Solids Retention Time
SU Standard Unit
TDH Total Dynamic Head
TKN Total Kjeldahl Nitrogen (Organic-N + NH3-N)
TMDL Total Maximum Daily Load
TN Total Nitrogen
TP Total Phosphorus
TRC Total Residual Chlorine
TS Total Solids
TSS Total Suspended Solids
VFD Variable Frequency Drive
VS Volatile Solids
VSS Volatile Suspended Solids
WAS Waste Activated Sludge
WLR Weir Loading Rate
WOR Weir Overflow Rate
WRF Water Reclamation Facility

 September 28 2021



This page intentionally left blank



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-1

Barefoot Bay Wastewater
Management System Service Area

SECTION  1

EXECUTIVE  SUMMARY

1.1 INTRODUCTION

The promotion of water conservation and reuse of reclaimed water are State
goals/objectives and are considered to be in the public interest.  The State also finds that
the reuse of reclaimed water is a critical component of meeting the State’s existing and
future water supply needs while sustaining natural systems. To enhance the quality of
surface waters throughout the Florida, the State is looking to reduce/eliminate non-
beneficial surface water discharges by wastewater treatment facility’s through a new law
and modifications to Section 403.064, “Reuse of Reclaimed Water”, of the Florida Statutes.
The new law requires utilities with wastewater treatment plants that discharge to surface
waters to submit a Non-beneficial Surface Water Discharge Elimination Plan to the FDEP
to review by November 1, 2021 with full implementation of any proposed improvements
completed by January 1, 2032.

Brevard County owns and operates the Barefoot Bay Advanced WWTF (BBWWTF) to
process all of the wastewater generated within its permitted service area.  The treatment
facility serves the residential, commercial,
and rural areas in this portion of Brevard
County.  The County has invested million
of dollars into this facility and all of its
ancillary components over the last twenty
(20) years as well as reclaimed water
distribution/transmission and effluent
disposal infrastructure.

 The current regulatory environment,
including the State’s attempt to eliminate
non-beneficial surface water discharges,
requires Brevard County to evaluate the
BBWWTF’s surface water discharge and
its potential impacts to surrounding
surface waters in accordance with the
requirements of  Section 403.064, “Reuse of Reclaimed Water”, of the Florida Statutes.

Executive Summary     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-2

This Non-Beneficial Surface Water Discharge Elimination Plan for the Barefoot Bay
Advanced WWTF includes the evaluation of the current FDEP-permitted surface water
discharge from the Barefoot Bay Advanced WWTF to the Micco Ditch System and thence
the Sebastian River and the Indian River Lagoon, the amount of effluent discharged to the
surface water system, the amount of reclaimed water utilized throughout the service area,
the reclaimed water quality generated by the treatment facility and the capability of the
facility to meet Advanced Wastewater Treatment (AWT) Standards on a consistent basis
to ensure protection of the environment.  This Surface Water Discharge Elimination Plan
is comprised of the following Sections:

# Section 2: Regulatory Framework for Non-Beneficial Surface Water Discharge
Elimination

# Section 3: Existing Facility Conditions

# Section 4: Non-Beneficial Surface Water Discharge Elimination Plan

1.2 REGULATORY FRAMEWORK FOR NON-BENEFICIAL SURFACE WATER
DISCHARGE ELIMINATION

The State of Florida Legislature developed and passed House Bill 263 and Senate Bill 64,
and the Governor signed the legislation into law on June 29, 2021, requiring domestic
wastewater utilities to submit a Plan to the FDEP for eliminating non-beneficial surface
water discharges (e.g., treated effluent, reclaimed water or reuse water).

The new law creates a timeline and Plan to eliminate non-beneficial surface water
discharge by January 1, 2032, subject to the requirements of the law.  It contains a series
of conditions authorizing discharges that are being beneficially used or otherwise regulated,
and for specified hardships.  The law requires domestic wastewater utilities that dispose of
effluent, reclaimed water, or reuse water by surface water discharge to submit a Plan to
eliminate non-beneficial surface water discharge to the Florida Department of
Environmental Protection (FDEP) by November 1, 2021 and fully implemented at the
treatment facility by January 1, 2032.

1.3 EXISTING FACILITY CONDITIONS

The Barefoot Bay Advanced WWTF is classified as a 0.90 MGD AADF Advanced
Secondary Treatment plus Filtration Facility (Category I, Class B), utilizing two (2) ring-steel
wastewater treatment units to treat the incoming raw wastewater from the service area and
is currently operating under FDEP Permit No. FL0042293.  The unit operations and
processes currently employed are as follows:

Executive Summary     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-3

Treatment Elements Description

Primary Treatment
Two (2) manually cleaned static barscreens (0.1 inch) with a manual bypass screen in a
separate channel and flow equalization.

Secondary Treatment
Biological oxidation of the organic wastes using dual ring-steel wastewater treatment units
(each with anoxic and aerobic basins with a central secondary clarifier) and RAS/WAS
pumping stations.

Tertiary Treatment Tertiary filtration via 3 sand filtration units with backwashing systems and a filter clear well.

Disinfection System
High-level disinfection is accomplished through the use of bulk liquid NaOCl (chemical feed
and storage systems) and a cast-in-place concrete chlorine contact chamber (CCC).

Dechlorination System
Dechlorination of facility effluent is provided prior to any surface water discharge via chemical
feed and storage systems located on-site.

Sludge Treatment
Aerobic digestion of the sludge generated in the treatment system. Stabilized biosolids are
conveyed to the County’s South Central Regional WRF for further treatment prior to
transportation to a local Class I solids waste landfill for final disposal.

Reclaimed water is produced at the facility and is used throughout the Barefoot Bay Reuse
Service area in accordance with the following FDEP-permitted disposal systems:

Disposal
System

FDEP
Designation

AADF
Capacity
(MGD)

Disposal System Description

Land
Application

(Reuse)
R-001 1.041

An existing slow-rate Public Access Reuse (PAR) system consisting of
a 0.13 MGD AADF permitted capacity 40-acre spray field, a 0.124 MGD
AADF permitted capacity 50-Acre Barefoot Bay Golf Course, and a 0.787
MGD AADF infiltration impoundment (formerly permitted as a sprayfield)
with 12 acres of exfiltration trenches on a 320-acre site.  Storage facilities
include an existing 1.8 MG on-site lined reject pond and an existing 4.0
MG reclaimed water pond.  Land application system R-001 is located
approximately at latitude 27° 52' 48" N, longitude 80° 32' 55" W.

Surface
Water

Discharge
D-001 0.188

An existing discharge to the Micco Ditch system (WBID# 3121) thence to
the North Prong of the Sebastian River, (WBID# 3128), Class III fresh
waters. The discharge is limited to 91 days per year. The outfall is
approximately 2.5 feet in length and discharges at a depth of
approximately 5 feet. The point of discharge is located approximately at
latitude 27°53' 18" N, longitude 80°32' 10" W.

In peak flow situations, typically in response to intense rainfall events associated with
tropical systems and severe localized thunderstorms within the Barefoot Bay Wastewater
Management System Service Area, or when there is no remaining reclaimed water storage
available, the facility effluent can be discharged to the Micco Ditch System and thence the
North Prong of the Sebastian River and eventually the IRL.  However, there have been
no surface water discharges from the Barefoot Bay Advanced WWTF since 2012.

The Barefoot Bay Advanced WWTF is efficient in treating the raw wastewater from the
service area and is in compliance with all FDEP Operations Permit requirements/limitations.

Executive Summary     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-4

1.4 NON-BENEFICIAL SURFACE WATER DISCHARGE ELIMINATION PLAN

The detailed evaluation of monthly operating data indicates that the Barefoot Bay Advanced
WWTF has reused 100% of the facility’s annual average effluent flow over the past five-
year period from January 2016 - December 2020. 

Therefore, in accordance with the requirements of the 403.064(17)(a)(3)(d), Florida
Statutes, the Surface Water Discharge Elimination Plan for the Barefoot Bay
Advanced WWTF does not provide for a complete elimination of the FDEP-permitted
surface water discharge to the Micco Ditch System and thence to the St. Johns River
and eventually to the Indian River Lagoon.  However, Brevard County is providing
the FDEP with an affirmation demonstration (as provided for in the law), based on the
analyses and evaluations conducted in Section 3 of this document, that the Barefoot
Bay WWTF is reusing a minimum of 90% of its annual average effluent flow as
determined using the daily monitoring data from the previous five (5) Calendar Years
(2016 - 2020) of operating data. In accordance with the regulatory requirements of
403.064, F.S., the County will therefore continue to utilize the FDEP-permitted discharge
from the Barefoot Bay WWTF to the Micco Ditch System and will not exceed the 0.188
MGD AADF flow limitation.   The current facility effluent disposal system (irrigation of the
sprayfield and Barefoot Bay golf course and the Infiltration Impoundment) has the capacity
to handle the current wastewater flows and those anticipated in the 20-year planning
horizon; with the exception of potentially heavy rainfalls associated with tropical events and
intense localized storms (surface water discharge is actually a “wet weather” discharge).

1.5 POTENTIAL TREATMENT FACILITY IMPROVEMENTS

Currently, the effluent produced at the treatment facility has elevated nutrient
concentrations that exceed the permit limitations for surface water discharge.  Thus, to
meet the surface water discharge nutrient limitations and mass loadings (TN, TP) required
in the current  Barefoot  Bay  WWTF FDEP Operations  Permit  and the regulatory
requirements mandated in Section 403.086, Florida Statutes, operational, process and
infrastructure improvements, modifications and adjustments will be required at the
facility.  It is recommended that an engineering study be conducted to address the
elevated effluent TN and TP concentrations and provide both short-term and long-term
recommendations and solutions to resolve this issue.

The required facility improvements to the Barefoot Bay Advanced WWTF will be included
in the County’s Utility Capital Improvements Program (CIP).  As this is not a currently
funded CIP project, the County will evaluate their utility capital resources during upcoming
annual budget cycle meetings and include this project in its list of potential prioritized utility
projects.

Executive Summary     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 2-1

SECTION  2

REGULATORY  FRAMEWORK  FOR
[...]
Plan must be submitted to FDEP by the November 1, 2021 deadline.  

2.3 BAREFOOT BAY ADVANCED WWTF -  CURRENT DISPOSAL PRACTICES

Brevard County owns and operates the Barefoot Bay Advanced WWTF (BBWWTF) which
is classified as an Advanced Secondary Treatment plus Filtration Facility (Category I, Class
B) utilizing the two (2) ring-steel wastewater treatment units to treat the incoming
wastewater and meets all Class I Reliability Criteria.  The treatment facility consists of dual
static influent screening systems, a flow splitter box, two (2) treatment trains (each with
anoxic and aerobic basins along with a central secondary clarifier), tertiary filtration, 
chemical feed facilities, high-level disinfection, a dechlorination system (for surface water
discharges), pumping systems, reclaimed water storage and a “lined” substandard effluent
holding pond.

A highly treated reclaimed water is produced at the facility that meets all regulatory effluent
limitations.  The current permitted treatment capacity of the facility is 0.90 MGD AADF and
the BBWWTF is operating under FDEP Operations Permit No. FL0042293 (a copy is
provided in Appendix A).  Biosolids are aerobically digested and then transported by a
sludge hauler to the Brevard County South Central Regional WRF for further treatment
prior to final disposal in a Class I solid waste landfill.

Regulatory Framework for Non-Beneficial SWDE     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 2-5

Reuse/effluent disposal is achieved by a combination of the following FDEP permitted
disposal systems:

Disposal
System

FDEP
Designation

AADF
Capacity
(MGD)

Disposal System Description

Land
Application

(Reuse)
R-001 1.041

An existing slow-rate Public Access Reuse (PAR) system consisting
of a 0.13 MGD AADF permitted capacity 40-acre spray field, a 0.124
MGD AADF permitted capacity 50-Acre Barefoot Bay Golf Course,
and a 0.787 MGD AADF infiltration impoundment (formerly permitted
as a sprayfield) with 12 acres of exfiltration trenches on a 320-acre
site.  Storage facilities include an existing 1.8 MG on-site lined reject
pond and an existing 4.0 MG reclaimed water pond.  Land application
system R-001 is located approximately at latitude 27° 52' 48" N,
longitude 80° 32' 55" W.

Surface
Water

Discharge
D-001 0.188

An existing discharge to the Micco Ditch system (WBID# 3121)
thence to the North Prong of the Sebastian River, (WBID# 3128),
Class III fresh waters. The discharge is limited to 91 days per year.
The outfall is approximately 2.5 feet in length and discharges at a
depth of approximately 5 feet. The point of discharge is located
approximately at latitude 27°53' 18" N, longitude 80°32' 10" W.

In peak flow situations, typically in response to intense rainfall events associated with
tropical systems and severe localized thunderstorms within the Barefoot Bay Wastewater
Management System Service Area, or when there is no remaining reclaimed water storage,
the facility effluent can be discharged to the Micco Ditch System and thence the North
Prong of the Sebastian River and eventually to the Indian River Lagoon.  However, there
have been no surface water discharges from the Barefoot Bay Advanced WWTF
since 2012.

Regulatory Framework for Non-Beneficial SWDE     September 28, 2021



This page intentionally left blank



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-1

SECTION 3

EXISTING  FACILITY  CONDITIONS

3.1 WASTEWATER MANAGEMENT SYSTEM SERVICE AREA

The Barefoot Bay Wastewater Management System Service Area includes land within
unincorporated portions of Brevard County as presented in Figure 3.1-1.  The service area
is generally bounded by a development immediately north of Ocean Avenue Way on the
north, U.S. Highway 1 on the east, Emily’s Glen Lane on the south and the western
boundary of the County’s 320-acre Infiltration Impoundment reuse site on the west.  

The Barefoot Bay Wastewater Management System serves the County’s residential,
commercial, and rural areas.  Population and corresponding raw wastewater flow
projections are based on this service area.  The raw wastewater is collected and conveyed
via gravity sewers, lift stations and forcemains to the Barefoot Bay Advanced Wastewater
Treatment Facility (BBWWTF) located at 7773 Dottie Drive, Barefoot Bay, FL  32976, for
advanced secondary treatment and water reclamation.

Development is suburban in nature, dominated by mobile home communities, single-family
residential subdivisions and commercial development typically associated with residential
development. 

3.2 BAREFOOT BAY ADVANCED WWTF  (BBWWTF)

The Barefoot Bay Advanced WWTF is classified as an Advanced Secondary Treatment
plus Filtration Facility (Category I, Class B) utilizing two (2) ring-steel wastewater treatment
units to treat the incoming raw wastewater from the collection and transmission system. 
The treatment facility consists of dual static influent screening systems, a flow splitter box,
flow equalization basin, two (2) treatment trains (each with anoxic and aerobic basins along
with a central secondary clarifier), tertiary filtration, chemical feed facilities, high-level
disinfection, a dechlorination system (for surface water discharges), pumping systems,
reclaimed water storage and a “lined” substandard effluent holding pond.

The Barefoot Bay Wastewater Management System, Reuse System Service Area and the
BBWWTF are operating under FDEP Operations Permit No. FL0042293.  A copy of the
current FDEP Operations Permit is provided in Appendix A.  An aerial view, schematic flow
diagram and site plan of the Barefoot Bay Advanced WWTF are presented in Figures 3.2-1
through 3.2-3, respectively.

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-2

FIGURE  3.1-1 BAREFOOT  BAY  WASTEWATER  MANAGEMENT  SYSTEM  SERVICE  AREA

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-3

FIGURE  3.2-1 BAREFOOT  BAY  ADVANCED  WWTF   -   AERIAL  VIEW

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-4

FIGURE  3.2-2 BAREFOOT  BAY  ADVANCED  WWTF:    SCHEMATIC  FLOW  DIAGRAM

September 28, 2021Existing Facility Conditions



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-5

FIGURE  3.2-3 BAREFOOT  BAY  ADVANCED  WWTF:    FACILITY   SITE   PLAN

September 28, 2021Existing Facility Conditions



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-6

The reclaimed water produced at the Barefoot Bay Advanced WWTF is used throughout
the service area for slow-rate irrigation and land application of public access sites.  The unit
operations and processes currently employed at the Barefoot Bay Advanced WWTF (2020)
are divided into the following elements/categories:

Treatment Elements Description

Primary Treatment
Two (2) manually cleaned static barscreens (0.1 inch) with a manual bypass screen
in a separate channel and flow equalization.

Secondary Treatment
Biological oxidation of the organic wastes using dual ring-steel wastewater treatment
units (each with anoxic and aerobic basins with a central secondary clarifier) and
RAS/WAS pumping stations.

Tertiary Treatment
Tertiary filtration via three (3) sand filtration units with backwashing systems and a
filter clear well.

Disinfection System
High-level disinfection is accomplished through the use of bulk liquid NaOCl
(chemical feed and storage systems) and a cast-in-place concrete chlorine contact
chamber (CCC).

Dechlorination System
Dechlorination of facility effluent is provided prior to any surface water discharge via
chemical feed and storage systems located on-site.

Sludge Treatment

Aerobic digestion of the sludge generated in the treatment system. Stabilized
biosolids are conveyed to the County’s South Central Regional WRF for further
treatment prior to transportation to a local Class I solids waste landfill for final
disposal.

Design and current raw wastewater flows at the Barefoot Bay Advanced WWTF are as
follows:

Table 3.2-1:   Barefoot Bay Advanced WWTF:   Design  and  Current  Wastewater  Flows

Flow  Condition
Raw Wastewater Flow  Rate (MGD) 

Design Actual Operation*

  Annual Average Daily Flow  (AADF) 0.90 0.721

Maximum Daily Flow  (MDF) 2.34 1.905

Peak Hourly Flow  (PHF) 2.70

*   Actual flow conditions from Calendar Year  2020.

Influent and effluent design criteria for the Barefoot Bay Advanced WWTF are presented
in the table below. 

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-7

Pretreatment Structure

Static Barscreen (0.1 in)

Table 3.2-2:   Barefoot  Bay  Advanced  WWTF  -  Influent  and  Effluent  Design  Criteria

Parameter Units Influent Tertiary Effluent

CBOD5 mg/L 240* < 10

TSS mg/L 145* < 5**

TKN mg/L 50

TN*** mg/L < 8

TP**** mg/L 8 # 3

pH S.U. 6.0  -  8.5 6.0  -  8.5

* Data from Operations Permit Renewal **   After Tertiary Filtration      
*** Supplemental carbon may be required.       ****    A coagulant may be required

3.2.1 Primary Treatment System

Raw wastewater flows from the Barefoot Bay
Wastewater Management System Service Area
enter the Pretreatment Structure, located on the
south side of the facility.  The Pretreatment
Structure is an open, two-story structure with
influent screening and a flow splitting system on
the second floor and consists of the following unit
operations:

# Two (2) static barscreens (0.1 inch)

# One manually cleaned barscreen

# Flow splitting system

Raw wastewater flows entering the Pretreatment
Structure are split between the two (2) parallel
self-cleaning static screens. A third manually
cleaned barscreen is located in a separate
channel for peak flow events. The screenings are
collected, slide down the screen by hydraulic and
gravity action and discharge into a municipal
dumpster at grade (landfill disposal). 

Screened wastewater is then conveyed from the Pretreatment Structure as follows:

# Flows by gravity to the Flow Equalization (EQ) Basin (0.17 MG)

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-8

Ring-Steel Biological Treatment Unit

# Flows by gravity through the influent trough and a Parshall Flume to a flow
splitter box and is conveyed to the anoxic basins within the two (2) ring-steel
wastewater treatment units.

The EQ Basin provides flow and constituent attenuation and is aerated and mixed
to ensure that the fluid is homogeneous and kept in an anoxic/aerobic state.  The
EQ Basin aeration system consists of a centrifugal blower and a system of coarse
bubble diffusers.  Two EQ Basin pumps then convey the screened wastewater to
the Secondary Treatment System (wastewater treatment units) for further
treatment.

3.2.2 Secondary Treatment System

Secondary treatment of raw, screened wastewater, up to 0.90 MGD AADF, can be
processed through the two ring-steel biological treatment units.  Each unit consists
of the following treatment elements:

# Anoxic Zone:   80,835 gallon volume with 2 mixers and a hydraulic detention
time of 4.3 hours.

# Aerobic Basin: 193,750 gallon volume with a hydraulic detention and solids
retention time of 10.3 hours and 13 days, respectively.

# Secondary Clarifier: A center-fed unit with a 42-foot diameter and a 10-foot
sidewater depth.

The anoxic basin functions as the main
denitrification zone.  The Mixed Liquor
Suspended Solids (MLSS) and Internal
Mixed Liquor Recycle (IMLR) streams
bring nitrate from the aerobic basin into
contact with the influent organic matter
(BOD5). Heterotrophic bacteria convert
the nitrate to nitrogen gas and
consume a portion of the influent BOD5

in the process.

The MLSS from the primary anoxic
basin flows, by gravity, to the aerobic
basin that contains heterotrophic bacteria (suspended growth).  The aerobic basin
is designed to utilize the metabolic reactions of microorganisms to produce an
acceptable  effluent water quality by removing oxygen demanding constituents 
(CBOD5) and nutrients (nitrogen and phosphorus).

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-9

Tertiary Filtration System

Chlorine Contact Chamber (CCC)

Secondary clarification of the biologically treated wastewater is provided to remove
MLSS, flocculated suspended solids and chemical precipitates and to meet the
effluent criteria mandated by FDEP, EPA and Class I Reliability.  Secondary
clarification is provided in each biological treatment unit by one 42-foot diameter,
10-foot sidewater depth, ring steel clarifier with full-surface skimmers.  The settled
MLSS are removed in the secondary clarifier underflow and either returned to the
treatment system as RAS or wasted to the aerobic digestion system as WAS. 

3.2.3 Tertiary Treatment System

Tertiary filtration of the wastewater is required to
ensure protection of public health and enhance the
disinfection process. A chemical dose (alum/polymer)
may be introduced upstream of the filters, as
necessary, to enhance TSS removal should the
effluent be approaching the mandated maximum
concentration.  The secondary clarifier effluent flows,
by gravity, to the tertiary filtration system and is split
between the three (3) tertiary sand filters (filtration
capacity of 0.3 MGD AADF, each).  Each circular filter
has a surface area of approximately 122 ft2 (total
surface area of 367 ft2) and is comprised of six (6) feet
of mono-media sand over eighteen (18) inches of
support gravel.

One of the three (3) tertiary filters is backwashed on
a daily basis.  The backwashing cycle is performed based upon filter run-time rather
than effluent TSS concentration, turbidity, or filtration system head loss.  The
backwash water is conveyed over a weir in the filter and to the lined substandard
effluent holding pond by gravity.

3.2.4 Disinfection Sytem - Carrousel BNR Treatment System

From the tertiary filtration system, the treated
effluent flows, by gravity, to a cast-in-place
concrete Chlorine Contact Chamber (CCC).  The
CCC provides high level disinfection of the
effluent through the application of liquid sodium
hypochlorite (NaOCl) via a flow-paced system. 
The CCC System is designed to provide a
minimum of fifteen (15) minutes of contact time
at PHF and thirty (30) minutes at AADF.  Sodium

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-10

hypochlorite is metered and mixed into the tertiary effluent and the CCC provides
the contact time for the inactivation of fecal coliforms, pathogens and other
microbial organisms.

3.2.5 Reclaimed Water/Effluent Disposal System

The Barefoot Bay Advanced WWTF effluent disposal systems, permitted by FDEP,
are briefly described below:

Disposal
System

FDEP
Designation

AADF
Capacity
(MGD)

Disposal System Description

Land
Application

(Reuse)
R-001 1.041

An existing slow-rate Public Access Reuse (PAR) system
consisting of a 0.13 MGD AADF permitted capacity 40-acre
spray field, a 0.124 MGD AADF permitted capacity 50-Acre
Barefoot Bay Golf Course, and a 0.787 MGD AADF infiltration
impoundment (formerly permitted as a sprayfield) with 12 acres
of exfiltration trenches on a 320-acre site.  Storage facilities
include an existing 1.8 MG on-site lined reject pond and an
existing 4.0 MG reclaimed water pond.  Land application
system R-001 is located approximately at latitude 27° 52' 48"
N, longitude 80° 32' 55" W.

Surface
Water

Discharge
D-001 0.188

An existing discharge to the Micco Ditch system (WBID# 3121)
thence to the North Prong of the Sebastian River (WBID#
3128), Class III fresh waters and eventually the IRL. The
discharge is limited to 91 days per year. The outfall is
approximately 2.5 feet in length and discharges at a depth of
approximately five (5) feet. The point of discharge is located
approximately at latitude 27°53' 18" N, longitude 80°32' 10" W.

Reclaimed water meeting the Public Access Reuse criteria is pumped from the
Transfer Pump Station (4 pump system) to the Reclaimed Water Storage Pond (4.0
MG volume) located on the BBWWTF site. 

Effluent from the CCC that does not meet
Public Access Reuse Criteria (low chlorine
residual or high TSS/turbidity), is pumped
to the lined Substandard Effluent Holding
Pond (1.8 MG volume).  This pond is also
used for storage of the filtration system
backwash water.

The BBWWTF control system is designed
to manually switch pumping back to the
Reclaimed Water Storage Pond once the facility effluent meets the Public Access
Reuse criteria. Substandard effluent from the Effluent Holding Pond drains into the 

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-11

on-site lift station (submersible pumps) where it is conveyed back to the head of the
facility for further treatment. The return of this substandard effluent to the head of
the treatment facility is through a manually operated valve based on flow conditions.

A.  Public Access Reuse System

Reclaimed water is pumped to the following slow-rate public access sites for
land application reuse if the effluent meets Public Access Reuse criteria:

Reuse
User

FDEP Monitoring
Location

Site Size
(acres)

Disposal Capacity
(MGD)

Barefoot Bay GC FLW-3 50 0.124

Sprayfield FLW-4 40 0.130

Infiltration Impoundment FLW-5 320 0.787

Totals:  410 1.041

B. Surface Water Disposal System

In peak flow situations, typically in response to intense rainfall events associated
with tropical systems and severe localized thunderstorms within the Barefoot
Bay Wastewater Management System Service Area or when there is no
remaining reclaimed water storage, the facility effluent can be discharged to the
Micco Ditch System and thence the North Prong of the Sebastian River and
eventually to the Indian River Lagoon.

In such a situation, the effluent pumps shut down, causing the level in the
Transfer Pump Station wet well to rise.  The effluent then overflows a weir in the
wetwell and is conveyed to the Dechlorination Chamber.  A dechlorination
chemical is mixed in with the effluent, and the chamber provides a minimum
contact time of approximately two (2) minutes.  The effluent is aerated and
monitored prior to discharge into the Micco Ditch System.

Existing Facility Conditions September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-12

When a surface water discharge is expected, alum can added to the effluent
end of the aerobic basins to decrease the phosphorous concentration and
Micro-C (supplemental carbon) can be added to the secondary clarifier effluent,
prior to entering the tertiary filtration system, to reduce the effluent nitrate
concentration (denitrification).  There have been no surface water discharges
from the Barefoot Bay Advanced WWTF since 2012.

3.2.6 Sludge Management System

The sludge management system at the Barefoot Bay Advanced WWTF consists of
the following infrastructure components/elements: (1) A two-stage aerobic digestion
system; (2) blower system with coarse bubble diffusers; and (3) sludge load-out
system.  Waste Activated Sludge (WAS) is pumped from the secondary clarifiers
in the ring-steel biological treatment units to the two-stage aerobic digestion system. 
The aerobic digestion system provides a total sludge treatment volume of 0.463 MG
and a detention time of (39) days to reduce the volatile solids content of the sludge. 

Sludge feed pumps are used to convey stabilized sludge from the aerobic digestion
[...]
Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-25

FIGURE  3.4-3
BAREFOOT  BAY  ADVANCED  WWTF:   INFILTRATION  IMPOUNDMENT

PUBLIC  ACCESS  REUSE  SYSTEM  (R-001) -  HISTORICAL  MONTHLY  ADF

Existing Facility Conditions    September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-26

Table 3.5-1:  Barefoot  Bay  Advanced  WWTF  -  Reclaimed  Water  Quality   (2016 - 2020)

Month/Year
CBOD5

(mg/L)

TSS

(mg/L)

TN

(mg/L)

TP

(mg/L)

pH

(S.U.)

Fecal

(#/100 mL)

Permit Limit 20 5 --- --- 6.0 - 8.5 25

Jan 2016 2.7 0.5 8.9 1.5 7.38 < 1

Feb 2016 3.3 0.5 6.7 1.4 7.42 < 1

Mar 2016 3.6 0.5 7.7 3.3 7.50 < 1

Apr 2016 5.9 0.5 7.2 3.7 7.67 < 1

May 2016 4.0 0.8 7.0 3.2 7.49 < 1

Jun 2016 3.2 0.5 8.4 2.1 7.56 < 1

Jul 2016 5.2 0.5 6.2 2.3 7.66 < 1

Aug 2016 5.8 0.6 9.1 4.0 7.59 < 1

Sep 2016 3.5 0.5 8.2 1.9 7.51 < 1

Oct 2016 2.0 0.5 9.4 2.0 7.53 < 1

Nov 2016 1.7 0.5 11.4 3.9 7.34 < 1

Dec 2016 2.0 0.5 10.8 4.4 7.32 < 1

2016 Avg. 3.6 0.5 8.4 2.8 7.50 < 1

Jan 2017 1.9 0.5 11.7 4.5 7.31 < 1

Feb 2017 1.0 0.5 11.5 4.3 7.27 < 1

Mar 2017 3.1 0.5 11.4 4.4 7.20 < 1

Apr 2017 2.1 0.5 10.2 4.4 7.30 < 1

May 2017 3.9 0.5 11.9 5.2 7.26 < 1

Jun 2017 3.9 0.5 11.3 2.5 7.40 < 1

Jul 2017 2.5 0.6 8.7 2.4 7.39 < 1

Aug 2017 1.2 0.5 7.8 2.0 7.45 < 1

Sep 2017 1.0 0.7 6.9 1.4 7.50 < 1

Oct 2017 1.0 0.5 6.2 0.9 7.34 < 1

Nov 2017 1.3 0.5 7.4 1.3 7.33 < 1

Dec 2017 1.0 0.5 8.7 1.9 7.38 < 1

2017 Avg. 2.0 0.5 9.5 2.9 7.34 < 1

Existing Facility Conditions     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-27

Table 3.5-1:  Barefoot  Bay  Advanced  WWTF  -  Reclaimed  Water  Quality   (2016 - 2020)

Month/Year
CBOD5

(mg/L)

TSS

(mg/L)

TN

(mg/L)

TP

(mg/L)

pH

(S.U.)

Fecal

(#/100 mL)

Permit Limit 20 5 --- --- 6.0 - 8.5 25

Jan 2018 1.4 0.5 9.4 1.6 7.45 < 1

Feb 2018 1.0 0.5 10.8 3.6 7.37 < 1

Mar 2018 1.3 0.5 11.6 4.4 7.36 < 1

Apr 2018 1.0 0.5 11.9 4.7 7.30 < 1

May 2018 1.7 0.5 11.4 3.5 7.23 < 1

Jun 2018 1.5 0.5 9.5 2.0 7.32 < 1

Jul 2018 2.6 0.5 15.5 3.4 7.36 < 1

Aug 2018 1.0 0.5 9.6 2.4 7.35 < 1

Sep 2018 1.0 0.5 12.0 3.4 7.34 < 1

Oct 2018 1.0 0.5 14.9 4.2 7.17 < 1

Nov 2018 1.3 0.5 14.5 4.6 7.11 < 1

Dec 2018 1.4 0.5 11.8 4.4 7.18 < 1

2018 Avg. 1.3 0.5 11.9 3.5 7.30 < 1

Jan 2019 1.3 0.5 18.0 4.5 6.97 < 1

Feb 2019 1.0 0.5 11.1 3.5 7.10 < 1

Mar 2019 1.0 0.5 11.7 4.2 7.13 < 1

Apr 2019 1.0 0.7 12.0 4.5 6.99 < 1

May 2019 1.0 0.6 8.3 3.4 7.21 < 1

Jun 2019 1.3 0.6 13.0 3.7 7.16 < 1

Jul 2019 1.0 0.6 13.1 3.0 7.19 < 1

Aug 2019 1.0 0.6 8.4 1.3 7.23 < 1

Sep 2019 1.4 0.6 12.3 1.0 7.35 < 1

Oct 2019 1.3 0.6 8.2 2.3 7.25 < 1

Nov 2019 1.0 0.6 8.0 1.4 7.27 < 1

Dec 2019 1.3 0.6 10.4 3.0 7.20 < 1

2019 Avg. 1.1 0.6 11.2 3.0 7.17 < 1

Existing Facility Conditions     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-28

Table 3.5-1:  Barefoot  Bay  Advanced  WWTF  -  Reclaimed  Water  Quality   (2016 - 2020)

Month/Year
CBOD5

(mg/L)

TSS

(mg/L)

TN

(mg/L)

TP

(mg/L)

pH

(S.U.)

Fecal

(#/100 mL)

Permit Limit 20 5 --- --- 6.0 - 8.5 25

Jan 2020 1.0 0.6 10.1 3.1 7.28 < 1

Feb 2020 1.0 0.6 10.3 3.6 7.25 < 1

Mar 2020 1.0 0.6 10.1 4.5 7.09 < 1

Apr 2020 1.0 0.6 11.8 4.3 7.20 < 1

May 2020 1.6 0.6 9.1 4.3 7.09 < 1

Jun 2020 1.0 0.6 6.8 1.9 7.17 < 1

Jul 2020 1.0 0.6 7.4 1.5 7.27 < 1

Aug 2020 1.0 0.6 10.7 2.3 7.26 < 1

Sep 2020 1.5 0.6 8.8 2.3 7.24 < 1

Oct 2020 1.0 0.6 7.4 1.5 7.16 < 1

Nov 2020 1.0 0.6 8.6 1.5 7.27 < 1

Dec 2020 1.2 0.7 10.8 3.0 7.15 < 1

2020 Avg. 1.1 0.6 9.3 2.8 7.20 < 1

5-Year Avg. 1.8 0.5 10.1 3.0 7.30 < 1

5-Yr % Removal 99.2% 99.8% 79.9% 62.5% --- ---

Barefoot Bay Advanced WWTF  -  Treatment  System  Efficiency   (2016 - 2020)*

Parameter
Influent
Conc.
(mg/L)

Influent
Loading
(lb/day)

Effluent
Conc.
(mg/L)

Effluent
Load

(lb/day)

Parameter
Removal
(lb/day)

Percent Removal

Design Actual

CBOD5 218 1,242 1.8 10 1,232 90% 99.2%

TSS 307 1,746 0.5 3 1,743 90% 99.8%

TN** 50 285 10.1 57 228 80% 79.9%

TP** 8 46 3.0 17 28 70% 62.5%

*    AADF (2016 - 2020):   0.683 MGD      ** Assumed Influent Concentration (testing not required by permit)

Existing Facility Conditions     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-29

3.5.1 CBOD5 Treatment (Removal) Efficiency

Over the past five-year period (Calendar Years 2016 - 2020), actual influent CBOD5

concentrations have been slightly below the values used in the design of the facility.
The Barefoot Bay Advanced WWTF has the ability to operate efficiently between
50 mg/L and 400 mg/L by adjusting process operations.

The effluent CBOD5 concentrations are below the design values used for the facility,
typical AWT standards (< 5 mg/L), and meet the limitations identified in the current
FDEP Operations Permit. 

The 5-Year CBOD5 treatment (removal) efficiency averaged approximately 99.2%;
which is greater  than the  design  treatment  efficiency  of  90%  and  the  minimum
FDEP requirement of 85%.  The effluent CBOD5 concentration from the facility has
been significantly below the design value of 5 mg/L. Thus, the Barefoot Bay
Advanced WWTF is highly effective in removing organic wastes from the raw
wastewater.

3.5.2 TSS Treatment (Removal) Efficiency

Over the past five-year period (Calendar Years 2016 - 2020), actual influent TSS
concentrations have been below the values used in the design of the facility;
although the facility has the ability to operate efficiently between 40 mg/L and 500
mg/L by adjusting process operations.

The effluent TSS concentrations are below the design values used for the facility,
typical AWT standards (< 5 mg/L) and meet the limitations identified in the current
FDEP Operations Permit. 

The 5-Year TSS treatment (removal) efficiency averaged approximately 99.8%;
which is greater than the design treatment efficiency of 90% and the minimum
FDEP requirement of 85%.  The effluent TSS concentration has been significantly
below the design value of 5 mg/L.  Thus, the Barefoot Bay Advanced WWTF is
highly effective in removing suspended solids from the raw wastewater as
well as those generated in the treatment process.

3.5.3 TN Treatment (Removal) Efficiency

Over the past five-year period (Calendar Years 2016 - 2020), actual influent TKN
concentrations have been in the range of values used in the design of the facility.
The facility has the ability to operate efficiently between 20 mg/L and 60 mg/L by
adjusting process operations.

Existing Facility Conditions     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-30

The 5-Year TN treatment (removal) efficiency averaged approximately 79.9% with
an average annual effluent TN concentration of 10.1 mg/L over the past five
calendar year period (2016 - 2020).  The BBWWTF’s FDEP Operations Permit
limits the TN concentration in surface water discharges to no more than 3.75 mg/L
on a monthly basis and a mass loading of no more than 476 lb TN annually. 
Unfortunately, the County would be in violation of the current effluent TN limitations
if any surface water discharges were to occur due to the elevated TN
concentrations.

Therefore, operational, process and infrastructure improvements,
modifications and adjustments will be required to meet the current surface
water effluent TN concentrations and Section 403.086, F.S., as it relates to
meeting AWT criteria for any discharges of effluent to the Indian River
Lagoon.  It is recommended that an engineering study be conducted to
address the elevated effluent TN concentrations and provide both short-term
and long-term recommendations and solutions to resolve this issue.

3.5.4 TP Treatment (Removal) Efficiency

Over the past five-year period (Calendar Years 2016 - 2020), actual influent TP
concentrations have been in the range of values used in the design of the facility.
The facility has the ability to operate efficiently between 2 mg/L and 12 mg/L by
adjusting process operations and/or adding alum/polymer to the biological treatment
units (enhancing TP removal via chemical precipitation).

The 5-Year TP treatment (removal) efficiency averaged approximately 62.5% with
an average annual effluent TN concentration of 3.0 mg/L over the past five calendar
year period (2016 - 2020).  The BBWWTF’s FDEP Operations Permit limits the TP
concentration in surface water discharges to no more than 1.25 mg/L on a monthly
basis and a mass loading of no more than 78 lb TP annually.  Unfortunately, the
County would be in violation of the current effluent TP limitations if any surface
water discharges were to occur due to the elevated TP concentrations.

Therefore, operational, process and infrastructure improvements,
modifications and TP concentrations and Section 403.086, F.S., as it relates
to meeting AWT criteria for any discharges of effluent to the Indian River
Lagoon.  It is recommended that an engineering study be conducted to
address the elevated effluent TP concentrations and provide both short-term
and long-term recommendations and solutions to resolve this issue.

Existing Facility Conditions     September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 4-1

SECTION  4

NON-BENEFICIAL  SURFACE  WATER

DISCHARGE  ELIMINATION  PLAN

4.1 THE BAREFOOT BAY ADVANCED WWTF DISCHARGE ELIMINATION PLAN 

The Barefoot Bay Advanced WWTF, located at 7773 Dottie Drive, Barefoot Bay, FL, 32976
is an Advanced Secondary Treatment plus Filtration Facility (Category I, Class B), utilizing 
two (2) ring-steel wastewater treatment units to treat the incoming raw wastewater from the
collection and transmission system.  The treatment facility consists of dual static influent
screening systems, a flow splitter box, flow equalization basin, two (2) treatment trains
(each with anoxic and aerobic basins along with a central secondary clarifier), tertiary
filtration, chemical feed facilities, high-level disinfection, a dechlorination system (for surface
water discharges), pumping systems, reclaimed water storage and a lined substandard
effluent holding pond.

Biosolids management at the Barefoot Bay Advanced WWTF consists of aerobic digestion
of the waste activated sludge followed by hauling of the biosolids, by a 3rd party sludge
hauling firm, to the Brevard County South Central Regional WRF for further treatment and
dewatering prior to final disposal at a local Class I solid waste landfill.

The treatment facility discharges highly treated reclaimed water to any of the four FDEP-
permitted effluent disposal systems:

Effluent

Disposal

FDEP

Designation

Monitoring

Location

Site Size

(acres)

Overall Disposal

Capacity (MGD)

Barefoot Bay Golf Course R-001 FLW-3 50 0.124

Sprayfield R-001 FLW-4 40 0.130

Infiltration Impoundment R-001 FLW-5 320 0.787

Surface Water Discharge D-001 FLW-1 --- 0.188

Totals:  410 1.229

Non-Beneficial SW Discharge Elimination Plan September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 4-2

As previously presented in Section 3.4 of this document, an analysis of facility effluent flows
by disposal system, over the past five (5) Calendar Years, was conducted with the following
results:

Effluent  Disposal  Percentage  by  Disposal  System   (2016 - 2020)

Calendar
Year

Effluent Disposal System  (MGD AADF) Overall Effluent Disposal  (%)

Sprayfield
Golf

Course
Infiltr.

Impound.
SW

Discharge
Sprayfield

Golf
Course

Infiltr.
Impound.

SW
Discharge

2016 0.119 0.205 0.267 0.000 20.1% 34.7% 45.2% 0.0%

2017 0.054 0.085 0.547 0.000 7.9% 12.4% 79.7% 0.0%

2018 0.039 0.071 0.410 0.000 7.5% 13.7% 78.8% 0.0%

2019 0.008 0.064 0.514 0.000 1.4% 10.9% 87.7% 0.0%

2020 0.061 0.001 0.605 0.000 9.1% 0.2% 90.7% 0.0%

5-Yr
Avg.

0.056 0.085 0.469 0.000 9.2% 14.4% 76.4% 0.0%

Overall 5-Year Barefoot Bay Advanced WWTF
Effluent Disposal by System:

Total Reuse Flow
(R-001)

Surface Water
Discharge (D-001)

100.0% 0.0%

The data indicates that the Barefoot Bay Advanced WWTF has reused 100% of the
facility’s annual average effluent flow over the past five-year period from January 2016 -
December 2020.  There has not been a surface water discharge from the BBWWTF to the
Micco Ditch System since September 2012. 

Therefore, in accordance with the requirements of the 403.064(17)(a)(3)(d), Florida
Statutes, the Surface Water Discharge Elimination Plan for the Barefoot Bay
Advanced WWTF does not provide for a complete elimination of the FDEP-permitted
surface water discharge to the Micco Ditch System and thence to the St. Johns River
and eventually to the Indian River Lagoon.  However, Brevard County is providing
the FDEP with an affirmation demonstration (as provided for in the law), based on
the analyses and evaluations conducted in Section 3 of this document, that the
Barefoot Bay WWTF is reusing a minimum of 90% of its annual average effluent flow
as determined using the daily monitoring data from the previous five (5) Calendar
Years (2016 - 2020) of operating data.  In accordance with the regulatory requirements
of 403.064, F.S., the County will therefore continue to utilize the FDEP-permitted discharge
from the Barefoot Bay WWTF to the Micco Ditch System and will not exceed the 0.188
MGD AADF flow limitation.   The current facility effluent disposal system (irrigation of the

Non-Beneficial SW Discharge Elimination Plan September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 4-3

sprayfield and Barefoot Bay golf course and the Infiltration Impoundment) has the capacity
to handle the current wastewater flows and those anticipated in the 20-year planning
horizon; with the exception of potentially heavy rainfalls associated with tropical events and
intense localized storms.

In accordance with Section 403.064(17), Florida Statutes, Brevard County is also required
to provide the following information as part of the Surface Water Discharge Elimination
Plan:

Plan Information to Be Provided Value Explanation

The average flow (MGD) of effluent, reclaimed
water, or reuse water that will no longer be
discharged into surface waters and the date of such
elimination

0.0
MGD AADF

Facility reuses more than 90% of its
annual effluent flow based on the past 5
calendar years of operational data

The average flow (MGD) of surface water discharge
that will continue in accordance with the
requirements for the elimination of ocean outfalls,
one of the discharge conditions specified in the
legislation or one of the hardship conditions;

0.188
MGD AADF
(maximum)

This is the permitted surface water
discharge capacity in the current facility
FDEP Operations Permit.  In addition,
the BBWWTF has not discharged to the
surface water disposal system since
September 2012.

The level of treatment which the effluent, reclaimed
water, or reuse water will receive before being
discharged into a surface water by each alternative

Advanced
Secondary
Treatment

Levels*
(5, 5, 3.75,

1.25)

The BBWWTF provides advanced
secondary treatment of the raw
wastewater received at the facility.
consists of two BNR treatment trains
capable of potentially generating
reclaimed water meeting  AWT
standards/levels

* Modifications to the BBWWTF treatment process may  be required to meet AWT Standards (BOD5 < 5 mg/L; TSS < 5 mg/L; TN < 3 mg/L;
and TP , 1 mg/L) required by Section 403.086, F.S.  This is further discussed in Section 4.3 of this document.

4.2 CAPACITY AND EFFICIENCY OF THE BAREFOOT BAY ADVANCED WWTF

A detailed evaluation of the historical wastewater flows to the Barefoot Bay Advanced
WWTF was conducted in Section 3.3 of this document.  The raw wastewater flow rate
received at the treatment facility, over the past five (5) Calendar Years (2016 - 2020),
averaged 0.683 MGD, or 75.9% of the facility’s treatment capacity.  Therefore, the Barefoot
Bay Advanced WWTF has the hydraulic capacity to treat the raw wastewater flows over the
20-year planning horizon.

Likewise, a detailed evaluation of the facility effluent quality, over the past five (5) Calendar
Years (2016 - 2020), was conducted in Section 3.5 of this document.  The reclaimed water
quality produced and treatment efficiencies are as follows:

Non-Beneficial SW Discharge Elimination Plan September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 4-4

Barefoot Bay Advanced WWTF  -  Treatment  System  Efficiency   (2016 - 2020)

Parameter Influent Conc. (mg/L) Effluent Conc. (mg/L) Parameter Removal

CBOD5 218 1.8 99.2%

TSS 307 0.5 99.8%

TN 50 10.1 79.9%

TP 8 3.0 62.5%

Therefore, the Barefoot Bay Advanced WWTF is capable of treating the incoming raw
wastewater and generating a reclaimed water product that is in compliance with the current
FDEP Operations Permit using the existing unit operations and processes at the facility.

4.3 ABILITY OF THE BAREFOOT BAY ADVANCED WWTF TO MEET “CURRENT”
AND “FUTURE” NUTRIENT LIMITS

The wastewater treatment systems at the Barefoot Bay Advanced WWTF consist of
primary, secondary and tertiary treatment unit operations and processes to remove
contaminants inherent in the raw wastewater influent and meet the Federal and State
regulatory standards. 

The reclaimed water quality produced by the Barefoot Bay Advanced WWTF during the
past five-year period (2016 - 2020) and the ability of the facility to meet AWT Criteria is
presented in the table below.

Parameter
AWT Effluent
Limits (mg/L)

Effluent
Concentration (mg/L)*

“Current” Facility Effluent
Meets AWT Criteria

BOD5 5 1.8 Yes

TSS 5 0.5 Yes

Total Nitrogen (TN) 3 10.1 No

Total Phosphorus (TP) 1 3.0 No

pH 6.0 - 8.5 7.26 Yes

*   Concentrations of reclaimed water constituents from Jan 2016 - Dec 2020 **    Values in “red” exceed the AWT Criteria

To meet the surface water discharge nutrient limitations and mass loadings (TN, TP)
required in the current  Barefoot  Bay  WWTF  Operations  Permit  and the  regulatory 

Non-Beneficial SW Discharge Elimination Plan September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 4-5

requirements mandated in Section 403.086, Florida Statutes, the following
alternatives need to be evaluated for implementation based on the elevated effluent
TN and TP concentrations previously discussed in Sections 3.5.3 and 3.5.4 of this
document:

1. Alternative No. 1: Construction of a new BNR treatment facility.  The new
treatment facility would be designed using state-of-the-art
BNR treatment technologies, systems and equipment to
specifically meet AWT standards and produce a high-quality
effluent that is low in nitrogen and phosphorus. Primary,
secondary and tertiary treatment systems would be designed
to take advantage of the state-of-the art technologies that
have been developed in the last 3 - 5 years.  The new
treatment facility would meet all industry standards and
codes, and use energy-efficient, cost-effective and
sustainable technologies.  The infrastructure would be built
using concrete and corrosion resistant materials (Type 316
stainless steel, etc.) to be able to withstand the salt
environment, the corrosive nature of the wastewater and
associated gases, and tropical events.  The concrete
tankage would have a service life, if properly maintained, of
50 - 100 years.  This alternative would save construction
time and cost, over the long-term, as it could be built on a
greenfield site while the existing BBWWTF would continue
to treat the raw wastewater generated within the service
area. Upon commissioning of the new treatment facility, raw
wastewater flows from the service area would be directed to
it for processing and the existing BBWWTF decommissioned
in accordance with FDEP requirements.

2. Alternative No. 2: Significant infrastructure improvements throughout the
existing treatment facility in an attempt to produce an
effluent that is low in TN and TP.  The existing BBWWTF
and its infrastructure, unit operations and unit processes was
never designed to meet the rigorous and low-level effluent
TN and TP concentrations required today by the regulatory
agencies. Thus, many of the structures, tankage and
equipment would have to be totally replaced.  This project
would include the construction of new infrastructure that is
capable of producing an effluent that is low in TN and TP;
replace antiquated, corroded, and safety-questionable
equipment and infrastructure; and replace infrastructure that
has reached the end of its service life.  All of this work would
have to be accomplished in the  small  footprint  available at 

Non-Beneficial SW Discharge Elimination Plan September 28, 2021



Barefoot Bay Advanced WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 4-6

the existing facility site and would have to be constructed
while the treatment facility is actively processing and treating
the wastewater from the service area and the biosolids
generated in the treatment process.  This alternative would
take much more time to construct (busy, constricted site with
a lot of existing infrastructure) and therefore more long-term
costs would be realized by the County.

It is recommended that an engineering evaluation/study be conducted to address the
elevated effluent TN and TP concentrations and determine the most cost-effective, energy
efficient, and sustainable solution for wastewater treatment in this area of Brevard County. 
However, time is of the essence as the requirement for wastewater treatment facilities that
could potentially discharge effluent to the Indian River Lagoon, directly or indirectly, to meet
the effluent AWT standards is July 1, 2025, per Section 403.086, Florida Statutes.  The
following activities must be completed by the mandated deadline (07/01/2025):

# Engineering Evaluation/Study to determine the most cost-effective, energy-efficient
and sustainable alternative to produce an effluent, on a consistent basis, that meets
the AWT standards.

# Siting of the proposed improvements and potential acquisition of the land, if not
already owned by the County. 

# Conceptual, preliminary and final engineering design of the proposed
improvements.

# Permitting of the proposed improvements.

# Acquiring project funding for the proposed improvements (SRF Loan, Bonds, etc.)

# Competitive bidding of the proposed improvements in accordance with State and
Federal Law.

# Construction of the proposed improvements.

# Check-out, demonstration testing, operator training, seeding of the biological
treatment system, optimization of all unit operations and processes and
commissioning of the facility with all regulatory agencies.

Due to the compressed timeline to meet the regulatory mandate, this project needs to begin
to move forward very soon and will have to be integrated into the County’s Utility Capital
Improvements Program (CIP). 

Non-Beneficial SW Discharge Elimination Plan September 28, 2021



APPENDIX  A

BAREFOOT  BAY  ADVANCED  WWTF:

“EXISTING”  FDEP  OPERATIONS  PERMIT

OCTOBER  2021



This page intentionally left blank



 

NOTICE OF PERMIT 
Tammy.Hurley@Brevardfl.Gov  
Edward.Fontanin@Brevardfl.Gov  
 
In the Matter of an 
Application for Permit by: 
Brevard County Utilities Services Department Brevard County - DW 
931 Barefoot Blvd. BCUD Barefoot Bay WRF 
Barefoot Bay, FL 32876 Wastewater Permit Application 
  DEP File No: FL0042293-011 
ATTENTION Edward Fontanin   
  Director 
 
Enclosed is Permit Number FL0042293 to operate a domestic wastewater facility issued under 
Chapter 403 Florida Statutes.   
 
Monitoring requirements under this permit are effective on the first day of the second month 
following the effective date of the permit. Until such time, the permittee shall continue to 
monitor and report in accordance with previously effective permit requirements, if any. 
  
NOTICE OF RIGHTS 
 
Judicial Review 
Upon issuance of this final permit, any party to this order has the right to seek judicial review of 
it under Section 120.68, F.S. by the filing of a notice of appeal under Florida Rules of Appellate 
Procedure 9.110 and 9.190 with the Clerk of the Department of Environmental Protection in the 
Office of General Counsel (Mail Station #35, 3900 Commonwealth Boulevard, Tallahassee, 
Florida 32399-3000) and by filing a copy of the notice of appeal accompanied by the applicable 
filing fees with the appropriate district court of appeal. The notice must be filed within 30 days 
after this order is filed with the Clerk of the Department. 
 
 
Executed in Orlando, Florida.   
 
STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

 
_________________________________  
Nathan Hess 
Program Administrator 
Permitting and Waste Cleanup Program 

 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
CENTRAL DISTRICT OFFICE 

3319 MAGUIRE BLVD., SUITE 232 
ORLANDO, FLORIDA 32803 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Noah Valenstein 
Secretary 

mailto:Tammy.hurley@brevardfl.gov
mailto:Tammy.hurley@brevardfl.gov
mailto:Edward.Fontanin@Brevardfl.Gov
mailto:Edward.Fontanin@Brevardfl.Gov


 
 
NJH/ee/dj 
 
Enclosures:  Permit, DMR, and Fact Sheet 
 
 
 
CERTIFICATE OF SERVICE 
The undersigned duly designated deputy clerk hereby certifies that this document and all 
attachments were sent on the filing date below to the following listed persons: 
  
 
DEP:  Marc Harris, David Smicherko, Reggie Phillips, Dennise Judy 
Brian L. Woodworth, P.E., Wade Trim Consultants, bwoodworth@WadeTrim.com   
Gregory M. Munson, Esq., Gunster, Yoakley, & Stewart, PA, gmunson@gunster.com  
 
 
  
FILING AND ACKNOWLEDGMENT 
FILED, on this date, pursuant to Section 120.52, F. S., with the designated Department Clerk, 
receipt of which is hereby acknowledged. 

       October 16, 2019 
Clerk                                                      Date 
 
 

mailto:BWOODWORTH@WadeTrim.com
mailto:BWOODWORTH@WadeTrim.com
mailto:gmunson@gunster.com
mailto:gmunson@gunster.com


STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0042293 (Minor) 
Brevard County Utilities Services Department FILE NUMBER: FL0042293-011-DW1P 

EFFECTIVE DATE: October 16, 2019 
RESPONSIBLE OFFICIAL: EXPIRATION DATE:  October 15, 2024  
 
Edward Fontanin, 
Director 
Edward.Fontanin@Brevardfl.Gov  
 
2725 Judge Fran Jamieson Way 
BLDG. A-213 
Melbourne, Florida 32940-6605 
(321) 633-2091 

FACILITY: 

Barefoot Bay Advanced WWTF 
7773 Dottie Drive 
Barefoot Bay, FL 32976-7003 
Brevard County 
Latitude: 27°53' 19.2037" N Longitude: 80°32' 10.5212" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  The permittee named above is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

The treatment plant is an existing 0.90 mgd annual average daily flow (AADF) permitted capacity advanced wastewater 
treatment system.  Major process components include influent screening, flow equalization, two anoxic/aeration basins, 
secondary clarification, chemical feed systems for coagulant aids and Micro-C, filtration, chlorination, dechlorination, and 
aerobic digestion of biosolids. 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: This is an existing 0.188 MGD annual average daily flow permitted capacity discharge to 
the Micco Ditch system (WBID# 3121) thence to the North Prong of the Sebastian River, (WBID# 3128), Class III fresh 
waters.  The discharge is limited to 91 days per year.  The outfall is approximately 2.5 feet in length and discharges at a depth 
of approximately 5 feet.  The point of discharge is located approximately at latitude 27°53' 18" N, longitude 80°32' 10" W.  

Land Application R-001: This is an existing 1.041 MGD AADF permitted capacity slow-rate public access system (R-001), 
consisting of a 0.13 MGD AADF permitted capacity 40-acre spray field, a 0.124 MGD AADF permitted capacity 50-Acre 
Barefoot Bay Golf Course, and a 0.787 MGD AADF infiltration impoundment (formerly permitted as a sprayfield) with 12 
acres of exfiltration trenches on a 320-acre site.  Storage facilities include an existing 1.8 mg on-site lined reject pond and an 
existing 4.0 MG reclaimed water pond. Land application system R001 is located approximately at latitude 27° 52' 48" N, 
longitude 80° 32' 55" W.  

 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
CENTRAL DISTRICT OFFICE 

3319 MAGUIRE BLVD., SUITE 232 
ORLANDO, FLORIDA 32803 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Noah Valenstein 
Secretary 

mailto:Edward.Fontanin@Brevardfl.Gov


PERMITTEE: Brevard County Utilities Services Department PERMIT NUMBER: FL0042293 (Minor) 
FACILITY: Barefoot Bay Advanced WWTF EXPIRATION DATE: 

 
October 15, 2024 

2 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 26 of this permit.



PERMITTEE: Brevard County Utilities Services Department PERMIT NUMBER: FL0042293 (Minor) 
FACILITY: Barefoot Bay Advanced WWTF EXPIRATION DATE: 

 
October 15, 2024 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 

1. During the period beginning on the effective date of the permit, and lasting through the expiration date of this permit, the permittee is authorized to discharge 
effluent from Outfall D-001 to North Prong of Sebastian River.  Such discharge shall be limited and monitored by the permittee as specified below and 
reported in accordance with Permit Condition I.C.8.  

    
Effluent Limitations 

 
Monitoring Requirements 

 

 
Parameter 

 
Units 

 
Max/Min 

 
Limit 

 
Statistical Basis 

Frequency of 
Analysis 

 
Sample Type 

Monitoring  
Site Number 

 
Notes 

Flow (To outfall) 
MGD Max 

Max 
0.188 
Report 

Annual Average 
Monthly Average Continuous 

Recording Flow 
Meter with 
Totalizer 

FLW-1 See I.A.3 

BOD, Carbonaceous 5 
day, 20C mg/L 

Max 
Max 
Max 

6.25 
7.5 

10.0 

Monthly Average 
Weekly Average 
Single Sample 

Weekly 16-hr FPC EFD-1 See I.A.5 

Solids, Total Suspended 
mg/L 

Max 
Max 
Max 

6.25 
7.5 

10.0 

Monthly Average 
Weekly Average 
Single Sample 

Weekly 16-hr FPC EFD-1 See I.A.5 

Coliform, Fecal 
#/100mL 

Max 
Max 
Max 

14 
14 
86 

Annual Average 
Monthly Median 
Single Sample 

Weekly Grab EFA-2 See I.A.4 

pH s.u. Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample 5 Days/Week Grab EFD-2  

Chlorine, Total Residual 
(For Disinfection) mg/L Min 1.0 Single Sample 5 Days/Week Grab EFA-2 See I.A.6 

Chlorine, Total Residual 
(For Dechlorination) mg/L Max 0.01 Single Sample Weekly Grab EFD-2  

Nitrogen, Total 
mg/L 

Max 
Max 
Max 

3.75 
4.5 
6.0 

Monthly Average 
Weekly Average 
Single Sample 

Weekly 16-hr FPC EFD-1  

Nitrogen, Total lb/yr Max 
Max 

476.0 
Report 

Annual Total 
Monthly Total Monthly 16-hr FPC EFD-1  

Phosphorus, Total  (as P) 
mg/L 

Max 
Max 
Max 

1.25 
1.5 
2.0 

Monthly Average 
Weekly Average 
Single Sample 

Weekly 16-hr FPC EFD-1  

Phosphorus, Total  (as P) lb/yr Max 
Max 

78.0 
Report 

Annual Total 
Monthly Total Monthly 16-hr FPC EFD-1  

Oxygen, Dissolved  
(DO) mg/L Min 5.0 Single Sample 5 Days/Week Grab EFD-2  



PERMITTEE: Brevard County Utilities Services Department PERMIT NUMBER: FL0042293 (Minor) 
FACILITY: Barefoot Bay Advanced WWTF EXPIRATION DATE: 

 
October 15, 2024 

4 

    
Effluent Limitations 

 
Monitoring Requirements 
[...]
  Was the sample dechlorinated in the field?    Yes   No 
 
  Was the sample refrigerated or kept on ice during shipment to the laboratory?   Yes     No 
 
  Date samples delivered to laboratory:  ____________________________________________ 
 
  Date analytical work was done:  _________________________________________________ 
 
  Laboratory doing the analysis:  __________________________________________________ 
 
  Laboratory's DOH Identification Number:  ________________________________________ 
 
  Approved method used:   
 
    EPA Method 1623 
 
    Other approved method:  ________________________________________________ 
 
  Contact person at the laboratory:  ________________________________________________ 
 
  Email address of the lab contact person:  __________________________________________ 
 
4.  Is this the first time that this form has been submitted for the facility? 
 
    Yes [Please complete Questions 7 through 16.] 
 
    No [Proceed to Question 5.]   
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 5 of 8 

5. Is this a report of "subsequent re-sampling" required by Item 9 in Part I of this form based on 
concentrations of potentially viable cysts or oocysts in a previous sampling? 

 
    No  [Proceed to Question 6.] 
 
    Yes  [Attach a description of any facility or operational changes made to the treatment 

facilities since the time of the previous sampling and proceed to Question 6.] 
 
6. Has the information requested in Questions 7 through 12 (below) changed since the last submittal of this 

form? 
 
    Yes [Please complete Questions 7 through 16.] 
 
    No [Proceed to Questions 13 through 16 of Part II of this form.  You do not need to 

complete Questions 7 through 12.]   
 
7. Type of secondary treatment system: 
 
    Conventional activated sludge     Extended aeration 
 
    Contact stabilization       Biological nutrient removal (such as Bardenpho) 
 
    Other:  _____________________________________________________________________ 
 
8. Does this treatment facility nitrify (convert ammonia nitrogen to nitrate)?    Yes   No 
 
9. Filter type: 
 
    Deep bed, single media      Deep bed, multiple media 
 
    Shallow bed, automatic backwash    Upflow (including Dynasand) 
 
    Slow rate sand filter       Diatomaceous earth filter 
 
    Fabric filter         Cartridge filter 
 
    Membranes (microfiltration, ultrafiltration, membrane bioreactor, reverse osmosis) 
 
    Other:  _____________________________________________________________ 
 
10. Filter Media (complete for each type of media provided): 
 
   Top layer of media:   Media type:  _______________________________ 
 
          Effective size:  _________________________  mm 
 
          Uniformity coefficient:  ______________________ 
 
          Bed depth:  ___________________________ inches 
 
    



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 6 of 8 

Middle layer of media:  Media type:  _______________________________ 
 
          Effective size:  _________________________  mm 
 
          Uniformity coefficient:  ______________________ 
  
          Bed depth:  ___________________________ inches 
 
   Bottom layer of media:  Media type:  _______________________________ 
 
          Effective size:  _________________________  mm 
 
          Uniformity coefficient:  ______________________ 
 
          Bed depth:  ___________________________ inches 
 
11. Filter backwash water: 
 
    Backwash water is returned to the headworks of the treatment plant. 
 
    Backwash water is returned to the aeration basin. 
 
    Other.  Please describe:  ________________________________________________                               
12. Disinfection system: 
 
    Chlorination, gas     Hypochlorite 
 
    Chlorine dioxide     Chlorination, other  _______________________ 
 
    Ultraviolet      Ozone 
 
    Other:  ______________________________________________________________ 
 
13. Is chlorine added before the filters?    No   Yes     Dose: ______________ mg/L 
 
14. During the period that samples were taken, did you add a coagulant, coagulant aid, polyelectrolyte, or 

other chemical to enhance filtration? 
 
    No 
 
    Yes.  Please list the chemicals being added and their dose. 
 
    Chemical 1 - Name:                                                                        Dose:                      mg/L 
  
    Chemical 2 - Name:                                                                        Dose:                      mg/L 
 
    Chemical 3 - Name:                                                                        Dose:                      mg/L 
 
15. Wastewater treatment plant permitted capacity:  __________________ MGD 
 
16. Wastewater flow being treated at the time samples were collected:  __________________ MGD 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 7 of 8 

PART III - PATHOGEN MONITORING REPORT 
 
 
FACILITY ID: FL0042293 
FACILITY NAME: Barefoot Bay Advanced WWTF 
FACILITY ADDRESS: 7773 Dottie Dr, Barefoot Bay, FL 32976-7003 
PERMITTEE NAME: Brevard County Util Serv Department 
MAILING ADDRESS: 2725 Judge Fran Jamieson Way, BLDG. A-213, Melbourne, Florida 32940-6605 
DATE OF SAMPLING: __________ 
 
 

 Quantity or Loading Quality or Concentration 
 

Parameter 
Sample 

Measurement 
 

Units 
Sample 

Measurement 
 

Units 
Treatment Plant:  After Filter 
Monitoring Site No. 

 
   

Turbidity 
PARM Code  00070 

 
  NTU 

TSS 
PARM Code  00530 

 
  mg/L 

Treatment Plant:  After Disinfection 
Monitoring Site No. 

 
   

Total Chlorine Residual 
PARM Code  50060 

 
  mg/L 

Volume Collected 
PARM Code  71994 

 
Liters   

Giardia, total count  * 
PARM Code  GIARD 

 
  total cysts/100 L 

Giardia, potentially viable cysts  * 
PARM Code  VGIAR 

 
  

potentially viable 
cysts/100 L 

Cryptosporidium, total count  * 
PARM Code CRYPT 

 
  total oocysts/100 L 

Cryptosporidium, potentially viable oocysts  * 
PARM Code VCRYP 

 
  

potentially viable 
oocysts/100 L 

Supplemental Water Supply (surface water or 
stormwater): After Treatment & Disinfection 
Monitoring Site No. 

   
 

TSS 
PARM Code  00530 

   
mg/L 

Total Chlorine Residual 
PARM Code  50060 

   
mg/L 

Volume Collected 
PARM Code  71994 

 
Liters 

 
 

Giardia (total count)  * 
PARM Code  GIARD 

 
  total cysts/100 L 

Giardia, potentially viable cysts  * 
PARM Code  VGIAR 

 
  

potentially viable 
cysts/100 L 

Cryptosporidium, total count  * 
PARM Code CRYPT 

 
  total oocysts/100 L 

Cryptosporidium, potentially viable oocysts * 
PARM Code VCRYP 

 
  

potentially viable 
oocysts/100 L 

 

   *   Data entries must be made for both total and potentially viable cysts and oocysts. 
 
 
 
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 8 of 8 

PART IV - CERTIFICATION 
 
 
I certify under penalty of law that I have personally examined and am familiar with the information submitted herein; 
and based upon my inquiry of those individuals immediately responsible for obtaining the information, I believe the 
submitted information is true, accurate, and complete.  I am aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonment. 
 

Name/Title of Principle Executive Officer or 
Authorized Agent (Type or Print) 

Signature of Principle Executive Officer or 
Authorized Agent  

 
Telephone No. 

 
Date (YY/MM/DD) 

 
 
 
 

   

 Email Address  
   

 
 
 

 



 
FACT SHEET 

FOR 
STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FL0042293-011 (Minor) 

FACILITY NAME: BCUD-Barefoot Bay Advanced WRF 

FACILITY LOCATION: 7773 Dottie Drive 
 Barefoot Bay, FL 32976-7003 
 Brevard County 
 
RESPONSIBLE PARTY: Edward Fontanin, Director 
 edward.fontanin@brevardfl.gov 

NAME OF PERMITTEE: Brevard County Utilities Services Department  

PERMIT WRITER: Eugene Elliott and Dennise Judy. 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FL0042293-011-DW1P 

Application Submittal Date: March 8, 2018 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  County 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 0.90 MGD Annual Average Daily Flow 
Proposed Increase in Permitted Capacity: 0 MGD Annual Average Daily Flow 
Proposed Total Permitted Capacity: 0.90 MGD Annual Average Daily Flow 

d. Description of Wastewater Treatment 

An existing 0.90 mgd annual average daily flow (AADF) permitted capacity advanced wastewater treatment 
facility.  Major process components include influent screening, flow equalization, two anoxic/aeration basins, 
secondary clarification, chemical feed, filtration, chlorination, dechlorination, and aerobic digestion of biosolids.  
The facility also uses a Micro-C feed system.  

e. Description of Effluent Disposal and Land Application Sites  
 

Surface Water Discharge D-001: An existing 0.188 MGD annual average daily flow discharge to the Micco 
Ditch system (WBID 3121) thence to the North Prong of the Sebastian River, (WBID# 3128).  The discharge is 
limited to 91 days per year.  The outfall is approximately 2.5 feet in length and discharges at a depth of 

mailto:edward.fontanin@brevardfl.gov
mailto:edward.fontanin@brevardfl.gov


 
approximately 5 feet.  The point of discharge is located approximately at latitude 27°53' 18" N, longitude 80°32' 
10" W.  Both water bodies are Class III fresh waters.  

Land Application R-001: An existing 1.041 MGD AADF permitted capacity slow-rate public access system (R-
001), consisting of land application system R001 which includes an existing 0.13 MGD AADF permitted capacity 
40-acre spray field, an existing 0.124 MGD AADF permitted capacity 50-Acre Barefoot Bay Golf Course, and the 
existing 0.787 MGD AADF infiltration impoundment (formerly permitted as a sprayfield) with 12 acres of 
exfiltration trenches and a total permitted area of 320 acres.  Storage facilities include one (1) existing 1.8 mg on-
site lined substandard water storage pond and one (1) existing 4.0 MG reclaimed water storage pond. Land 
application system R001 is located approximately at latitude 27° 52' 48" N, longitude 80° 32' 55" W.   

2. SUMMARY OF SURFACE WATER DISCHARGE 

Monitoring Group D-001:  Class III Fresh Waters, North Prong of Sebastian River –  

There were no discharges during this permitting cycle.  

This facility does not have a new or expanded discharge to surface waters.  The Department does not anticipate 
adverse impacts on threatened or endangered species as a result of permit issuance.  

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to discharge effluent from Outfall D-001 to the North Prong of Sebastian River based on the 
following:  

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Flow (To outfall)  MGD Max 0.188 Annual Average 62-600.700(2)(b) FAC 
Max Report Monthly Average 62-600.700(2)(b) FAC 

BOD, Carbonaceous 
5 day, 20C 

mg/L Max 6.25 Monthly Average 62-600.740(1)(b)2.b. FAC 
Max 7.5 Weekly Average 62-600.740(2)(b)3 
Max 10.0 Single Sample 62-600.740(1)(b)2.a., FAC 

Solids, Total 
Suspended 

mg/L Max 6.25 Monthly Average 62-600.740(1)(b)2.b. FAC 
Max 7.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 10.0 Single Sample 62-600.740(2)(b)4. FAC 

Coliform, Fecal #/100mL Max 14 Annual Average 62-600.440(7)(a)1. FAC 
Max 14 Monthly Median 62-600.440(7)(a)2. FAC 
Max 86 Single Sample 62-600.440(7)(a)4. FAC 

pH s.u. Min 6.0 Single Sample 62-600.430, 62-302.530(52) FAC 
Max 8.5 Single Sample 62-600.430, 62-302.530(52) FAC 

Chlorine, Total 
Residual (For 
Disinfection)  

mg/L Min 1.0 Single Sample 62-600.440(7)(c) FAC 

Chlorine, Total 
Residual (For 
Dechlorination)  

mg/L Max 0.01 Single Sample 62-600.440(2) & 62-302.530(19) FAC 

Nitrogen, Total mg/L Max 3.75 Monthly Average 62-600.740(1)(b)2.b. FAC 
Max 4.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 6.0 Single Sample 62-600.740(2)(b)4. FAC 

Nitrogen, Total lb/yr Max 476.0 Annual Total 62-600.420(1)(a) FAC 
Max Report Monthly Total 62-600.420(1)(a) FAC 

Phosphorus, Total  
(as P) 

mg/L Max 1.25 Monthly Average 62-600.740(1)(b)2.b. FAC 
Max 1.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 2.0 Single Sample 62-600.740(1)(b)2.c. FAC 

Phosphorus, Total  
(as P) 

lb/yr Max 78.0 Annual Total 62-600.420(1)(a) FAC 
Max Report Monthly Total 62-600.420(1)(a) FAC 



 
Parameter  Units Max/

Min 
Limit Statistical Basis Rationale 

Oxygen, Dissolved  
(DO) 

mg/L Min 5.0 Single Sample 62-302.530(31) FAC 

Acute Whole 
Effluent Toxicity, 
96 Hour LC50 
(Ceriodaphnia 
dubia)   

percent Min 100 Single Sample 62-302.200(1), 62-302.500(1)(a)4 & 62-
4.241(1)(a) FAC 

Acute Whole 
Effluent Toxicity, 
96 Hour LC50 
(Cyprinella leedsi) 

percent Min 100 Single Sample 62-302.200(1), 62-302.500(1)(a)4 & 62-
4.241(1)(a) FAC 

Coliform, Fecal * #/100mL Max 14 Annual Average 62-600.520(5) FAC 
Max 14 Monthly Median 62-600.520(5) FAC 
Max 43 90th Percentile 62-600.520(5) FAC 
Max 86 Single Sample 62-600.520(5) FAC 

This facility has provided reasonable assurance that the discharge will not adversely affect the designated use of the 
receiving water.  Fifth year inspection data, as well as all other available data, have been evaluated in accordance with 
the Department's reasonable assurance procedures to ensure that no limits other than those included in this permit are 
needed to maintain Florida water quality standards. 

The discharge is to an unnamed ditch (WBID #3121), then to the North Prong of the Sebastian River (WBID 3128A) 
which has been verified as impaired for DO.  The permit includes a minimum limit of 5.0 mg/L for DO, which will not 
negatively impact the water body.  The unnamed ditch as the immediate point of discharge identified in the last permit 
cycle is now referred to as the Micco Ditches and is not verified as impaired for any parameters.   

The previous permit included annual average concentrations limits for total nitrogen and phosphorus.  The permit was 
subsequently revised to remove the annual average concentration limits for these two nutrients to avoid unnecessary 
compliance issues, due to the intermittent nature of the discharge, in accordance with guidance from Tallahassee and 
EPA.  Expressing an annual nutrient limit in terms of load is more appropriate for an intermittent discharge.   

The Total Maximum Daily Load (TMDL) for the Indian River Lagoon was finalized by EPA in April 2007 and adopted 
by Rule 52-304.520 FAC by the DEP in March 2009.  The Federal EPA approved that adoption in November 2009. The 
TMDL includes a wasteload allocation of: 

476 lb/year for Total Nitrogen  
78 lb/year for Total Phosphorus  

Establishment of Numeric Nutrient Criteria for surface waters may result in a future change of effluent limits. 

Criteria for the Whole Effluent Toxicity Tests (WET) requirements: The permit requires the performance of 96-hour 
definitive static acute toxicity tests to be conducted on freshwater test species.  The discharge is infrequent in nature and 
getting the required samples for the Chronic Toxicity test is not possible.  Results of past WET tests showed no significant 
toxicity caused by the discharge.  Based on these results, the frequency of the WET tests was previously reduced to once 
every twelve months in the last permit.  The sampling for the testing shall occur any time during a twelve-month period 
when the facility is actually discharging to surface waters, unless the permittee notifies the Department in writing that 
for the last twelve months no surface water discharge has occurred.  Department guidelines require the use of freshwater 
test species to demonstrate unacceptable acute toxicity (“at the end of the discharge pipe”). 